

**TEST CERTIFICATE**

References : 1009076-01 _ 1011084-01 _ 1101020-01 y 02 _ 204060-01C I

PRODUCT: OFFICE WORK ARMCHAIR "ITEK"

COMPANY: INCLASS MOBLES, S.L.
Cno. Estación Poligono I-4 P.5
03330 CREVILLENTE – Alicante SPAIN
www.inclass.es



TEST: Compliance with standards:
UNE EN 1335-1 :01 Office furniture. Office work chair.
Part 1: Dimensions - Determination of dimensions.
UNE EN 1335-2/3:09 Office furniture. Office work chair.
Part 2: Safety requirements. Part 3: Safety test methods.

RESULT: The model tested satisfactorily fulfils the specifications for the standard used for office work chairs, in the following tests:

TESTS	RESULT
Sec. 6. Dimensions (UNE EN 1335-1:01)	TYPE C
Sect. 4. General requirements of design	CORRECT
Sect. 5. Information for use	CORRECT
Sect. 7.1. Stability tests	CORRECT
Sect. 7.2.1. Seat front edge static load test ($F_V = 1600$ N, 10 times)	CORRECT
Sect. 7.2.2. Seat and back static load test ($F_1 = 1600$ N, $F_2 = 560$ N, 10 times)	CORRECT
Sect. 7.2.3. Arm vertical static load test (F_V central = 750 y 900 N, 10 times each)	CORRECT
Sect. 7.2.4. Arm rest downward static load test (F_V front edge = 450 N, 5 times each)	CORRECT
Sect. 7.2.5. Arm rest sideways static load test ($F_h = 400$ N, 10 times each)	CORRECT
Sect. 7.3.1. Backrest – seat fatigue sequence 1=> $F=1500$ N, $n = 120.000$ Point A sequence 2=> $F_1=1200$ N, $F_2 = 320$ N, $n = 80.000$ cycles Points C, B sequence 3 => $F_1=1200$ N, $F_2 = 320$ N, $n = 20.000$ cycles Points J, E sequence 4 => $F_1=1200$ N, $F_2 = 320$ N, $n = 20.000$ cycles Points F, H sequence 5 => $F=1200$ N, $n = 20.000$ cycles Points D, G Alternative	CORRECT
Sect. 7.3.2. Arm rest durability ($F_V = 400$ N, $n = 60.000$ cycles)	CORRECT
Sect. 7.3.3. Swivel test ($F_{Va} = 600$ N, $F_{Vc} = 350$ N, $n = 120.000$ cycles)	CORRECT
Sect. 7.3.5. Castor and chair base durability ($F_{Va} = 1100$ N, $n = 36.000$ cycles)	CORRECT
Sect. 7.4. Rolling resistance of the chair without charge.	CORRECT

Paterna, 24th April 2012


Signed: José Emilio Nuévalos
Head of Furniture Laboratory

This certificate only refers to the samples tested by the AIDIMA laboratory.

The particular results of the tests are described in technical report refs: 1009076-01-1011084-01-1101020-01-02-1108004-02-03 y 04- 109018-01-1112019-01 - 1204060-01 dated on 23/04/2012.

AIDIMA is a member of INNOVAWOOD, The European Network of Research and Training for the Forest, Wood and Furniture Industry, among whose members are: CATAS SPA (Italy), COSMOB (Italy), CTIB-TCHN (Belgium), DTI (Denmark), ELKEDE (Greece), EMPA (Switzerland), CTBA (France) HFA (Austria), IHD (Germany), ITD (Poland), SHR (Holland), SP Träteck (Sweden), TRADA-FIRA (United Kingdom), University of Zagreb (Croatia), VTT (Finland), WKI (Germany).